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ONIRO Textiles 
Farenheitbaan 4B 
3439 MD Nieuwegein 
N etherlands 

DATE RECEIVED 
DATE TESTED 
QUALITY REFERENCE 
SUPPLIER 
REPUTED FIBRE CONTENT 
COLOUR/ DESIGN 
F ABRIC DESCRIPTION 
ONIRO REFERENCE 
BATCH NUMBER 

 

17 JUNE 2021 
24 JUNE 2021 
NIROXX LAMÉ 
Oniro Textiles
100% PES 
68028 
W OVEN 
LAMÉ 
430392 12254*1 

REQUEST: BSEN1021-l: 2014 (smouldering cigarette) 
BSEN1021-2: 2014 (match flame equivalent) 

RESULT: 

0 

The sample tested meets the flammability performance requirements of BS EN 1021-
1:2014 and BS EN 1021-2:2014 

S. WISEMAN

LABORATORYDIRECTOR 

L.SMITH

FLAMMABILITY TECHNICIAN 

This report shall not be reproduced except in full without written approval of HSTTS. In all circumstances results of tests are implied as referring 
only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for guidance only 
and are not a part of the results. Where specified in a test method preconditioning in accordance with ISO 139 is not carried out as samples are 
exposed to the conditioning atmosphere specified within ISO 139 for a minimum of 16 hours prior to test. 
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